



# 检 验 报 告

## Test Report

送检企业: 永康市透得美工贸有限公司

样品名称: 615朴树杯

检验类别: 委托检验

厦门泓益检测有限公司

Xiamen Hongyi Testing Technology Co. Ltd



This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS : No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com

报告编号: HY230602M284

样品名称 Sample Descriptions	615朴树杯	型号规格 Model and specification	/
商标 Trademark	透得美	样品数量 Sample size	1PCS
送检企业 Application	永康市透得美工贸有限公司		
委托单位地址 Application Address	浙江省永康市东城街道科创路560号		
生产商 Producer	/		
生产商地址 Manufacturer's address	/		
到样日期 Sampling Date	2023年05月28日	测试日期 Test date	2023年05月28日至2023年06月02日
签发日期 date of issue	2023年06月02日		
样品特征和状态 Sample character and	完好		
检验依据 Ref Document for the test	GB 4806.7-2016《食品安全国家标准 食品接触用塑料材料及制品》 GB 4806.5-2016《食品安全国家标准 玻璃制品》		
测试结果 Test results	该送检样品经检测, 所检项目符合的要求。		

报告编制: 张华伟

报告审核: 杨泽群

报告签发: 杨泽群



This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com

报告编号: HY230602M284

## 测试结果:

检测项目		单位	标准要求	检测结果	单项判定
感育		/	塑料材料色泽正常, 无异臭, 不洁物等	符合	合格
			玻璃制品应无飞边、裂纹及崩碎缺口	未检出	
浸泡液		/	迁移试验所得浸泡液无浑浊、沉淀、异嗅等感官性劣变	未检出	合格
总迁移量	水, 40℃, 24h	mg/dm <sup>2</sup>	≤10 (1)	未检出	合格
	4%乙酸, 40℃, 24h		≤10 (1)		
	异辛烷, 40℃, 24h		≤10 (1)		
高锰酸钾消耗量(蒸馏水浸泡液, 60℃, 2h)		mg/kg	≤10 (1)	未检出	合格
重金属(以P计)(4%乙酸浸泡液, 60℃, 2h)		mg/kg	≤1 (1)	未检出	合格
脱色试验		/	阴性	阴性	合格
玻璃材料	铅	ng/L	≤1.5	未检出	合格
	镉	ng/L	≤0.5	未检出	合格

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS : No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com

## 样品照片



This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com

## 注 意 事 项:

1. 报告无“检验报告章”或检验单位公章无效。
2. 未经本实验室书面同意,不得部分复制本报告。
3. 报告无主检、审核、批准人签字无效。
4. 报告涂改无效。
5. 对检测报告若有异议,应于收到报告之日起十五日内向检测单位提出,逾期不予受理。
6. 委托检测仅对来样负责。

地址:福建省厦门市同安区轻工食品工业区美禾路99号

Add: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

**\*\*\*报告结束\*\*\***

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址:福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS : No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com